Hydraulic Patient Lift - 9805P
Includes 9800AP Mast & 9884P Base

9800AP Mast

Shown for
Reference Only



Hydraulic Patient Lift - 9805P
Includes 9800AP Mast & 9884P Base

Item
Number

Note

Part Number

Description

Quantity Per

Package

Assembly

1

0 0 ~N O

10
11
12
13
14
14

m

1123442

1123443

1123444

1140730

1140731

1123537
90044X000-NLA
90070X000-NLA

1123448

1140721-NLA
90069X000-NLA
90068X000
90071X000-NLA
60284X001
1123536
1123449

Kit, Plugs and Caps

Plug Button, Metal, Chrome (1-3/4")
Cap, Mast

Cap, End, Grey (2 x 2-1/2")

Kit, Hardware, Boom

Washer, Nylon (1-1/64 x 1-11/32 x 1/16")
Pin (1-1/4" x 4-1/4")

Screw, Shoulder Hex Socket Head (3/8 x 1-1/4",
5/16-18)

Screw, Shoulder Hex Socket Head (3/8" x 1-1/2",
5/16-18)

Screw, Shoulder Hex Socket Head (3/8" x 2-1/4",
5/16-18)

NLA - Locknut (5/16-18)

Kit, Handgrip

Grip, Hand - 9805

Grip, Handle - 9805

Kit, Shifter

Grip, Handle - 9805

Handle, Shifter - 9805

Kit, Camlock w/ Hardware - 9805P

Cam, Lock - 9805P

NLA - Bushing (5/8 x 1-1/8 x 5/16")

NLA - Screw, Socket Button Head (1/4-20 x
1-7/16")

Washer, Flat (1/4 x 1/2 x 1/16")

Locknut (1/4-20)

NLA - Screw, Thumb (1/4-20 x 1")

NLA - Instruction Sheet

Caster Assembly, Swivel (5")

NLA - Washer, Lock (1/2 x 7/8 x 1/32")
NLA - Nut (1/2-13)

Kit, Base Bolt

NLA - Washer, Lock (1/2 x 7/8 x 1/32")
NLA - Nut (1/2-13)

NLA - Bolt, Carriage (1/2-13 x 6-3/4")
NLA - Socket - Beige

NLA - Bolt, Carriage (1/2-13 x 6-3/4")
Bearing, Flange

NLA - Spacing, Bearing

Screw, Socket Head (1/4-20 x 1/2")
Caster Assembly, Swivel (5")

Kit, Caster, Front

Caster Assembly (5")

Locknut (7/16-14)

Washer, Lock (7/16 x 25/32 x 1/64")
NLA - Bolt, Carriage (7/16-14 x 1-3/4")

1

[ PP NRPNERN

=

PR RPRRPRRPRPRPREPNPRPW®

NNMNNNRPRRPRRPRPRRPRPNRRPRPRRPRRERERREPR

1

N e e e T = = =

[

e e e e e

P RPRPRPRPNRNDMNRRPRPRPRPRPRNRRRER




Hydraulic Patient Lift - 9805P
Includes 9800AP Mast & 9884P Base

Quantity Per
Item
Number | Note | Part Number |Description Package | Assembly
15 1024297 Locknut (7/16-14) 1 2
16 1014808 Washer, Lock (7/16 x 25/32 x 1/64") 1 2
17 1026474-NLA | NLA - Bolt, Carriage (7/16-14 x 1-3/4") 1 2
18 1140728 Kit, Boom - 9805P 1 1
Bar, Boom - 9805P 1 1
Button - 9805P (1-3/4") 2 1
19 1140729 Kit, Mast - 9805P 1 1
Cap, Mast 1 1
Grip, Hand - 9805 2 1
Mast - 9805P 1 1
20 B 1140717 Bar, Hanger - 9805P 1 1
21 9099P Pump, Hydraulic 1 1
B,C,D, 1143629 Kit, Hanger Bar w/ Clips - Retrofit 1 1
F
Bar, Hanger 1 1
Bar, Pad 1 1
NOTE: A - Thumb Screw (1/4-20 x 1") also available as a Package of 25, Part #7930368.
B - When determining the right side from left side for this product, you must stand in front of the operating controls and face
C —tlr\]I?)tllghown.
D - When using the RLS6 Scale with the 9805 Lift, you must use the Hanger Bar Kit Part #1143629 in order to install the

Reliant Scale.
E - Individual item no longer available, refer to Kit Part #1123448 for replacement.
F - When using Hanger Bar Kit to retrofit with the 9805 Lift, you must also order the Hanger Pin Part #1064339.

NOTE: When using the RLS6 Scale on the 9805/9805P Lift, a Reliant Hanger Bar Retrofit Kit is required. The correct hanger pin is
supplied with the RLS6 Scale. When using a Reliant hanger bar on the 9805P Lifts, without the RLS6 scale, the Reliant Hanger Pin is
also required. See category titled, "Boom Assembly" for Hanger Pin.




